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BUILDPOINT CONSTRUCTIONS AND TECHNOLOGIES
(NABL ACREDTTED TESTTNG LAB)

Structural Consultancyl Non-Destructive Testingl Remdial Engineering

ULTASONIC PUI^SE VELOCITY TEST & REBOUND HAMMER TEST REPORT ON IDENTIFIED

RC MEMBERS OF JSS PUBLIC SCHOOL BUILDING LOCATED AT

hcpared Bl : Buildpoint Constructions And Technologies
Gangothri Layout, Mysuru

hepared For : The Principal

JSS Publ ic School

JSS TI Campus
Mysore

So.bmission of

Reftort : 9th APRIL 2024
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A
BUILDPOINT CONSTRUCTIONS AND TECHNOLOGIES

(NABL ACREDITED TESTING LAB)

Structural Consultancyl Non-Destructive Testingl Remdial Engineering

TABLE- 1
. RESULTS OF ULTRASONIC PULSE VELOCITY TEST

Members tested
Test Instruments
Technical reference

Temperature of Concrete Surface
And Humidity
Specif ic Condit ion
Grade of concrete
Age of concrete

: RC Columns & RC Beams
: Pundit Lab fMake: Proceq.)
: 1. Indian Standard IS: 5L6 (Part 5/Sec1)-2018

[Amendment-November 20 1 9).

: 26.20C/76o/o
: Concrete surface Dry and even
: Not Furnished
: More than 28 days#

I Testing DivisiTest Conducted bv : Mr. Niran n D K- Eneineer I Testine Division

sl.
No.

Member
Tested

Grid ldentification#
Method of

Test

Average
Pulse

Velocity
fKm/Sec)

Quality
of

Concrete

Ground Floor

Refer
Table-
14 for
quality
grading
concrete

chart

'),

RC Column

LKG Indirect 3.75

2 Gents Toilet Direct 4.12

3 Class IVth B Direct 4.05

4 Staff Room Direct 3.84

5

RC Beam

LKG Direct 4.31

6 Gents Toilet Direct 3 . 8 9 '

7 Class IVth B Direct 3.94

8 Near Staircase Direct 4.LO

First Floor

9

RC Column

X-A Direct 3.76

1 0 Library Direct 3.95

7 7 VII B Semi Direct 4.39

1.2 Near Staircase Direct 3.80

1 3

RC Beam

X-B Direct 3.79

14 Library Direct 3.75

1 5 VII B Direct 3.91

t 6 Boys Toilet Direct 3.75

Second Floor

L 7 RC Column VIII A Direct 3.75

18 RC Beam VIII A Direct 3.77
# As furnished by the customer

DR. SRI SHIVARATHRI RAJENDRA IIOSTEL BUILDING, MARUTHI TEMPLE ROAD MYSORE.s7OOO9
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BUILDPOINT CONSTRUCTIONS AND TECHNOLOGIES
(NABL ACREDITED TESTING LAB)

Structural Consultancyl Non-Destructive Testingl Remdial EngineeringA
TABLE- 2

RESULTS OF REBOUND HAMMER TEST
RC Columns and RC Slabs
Indian Standard IS: 516 (Part S/Sec4):2020
Schmidt Hammer (N-type) [Make: Proceq.)

26.20C/160/o
Concrete surface dry and even
Not Furnished
More than 28 daYs#

Members tested
Technical reference
Instrument Used
Temperature of Concrete
Surface Humidity
Specific Condition
Grade of concrete
Age of concrete

th estimation from Rebound Hammer Test

may vary by t Z5o/0. The pirameters ofLonducting test and test resul5 correlation is based on 28 days age test

results.
# As furnished by the Customer
## Estimated compressive strength is obtained from the graph furnished by the instrument Manual'

2.
3.

Tost Condrrcted Mr. Niranian D K- Engineer estine Div ,slon

il. No.
Member
Tested

Position of
Hammer

I

Grid ldentification#
Average
Rebound
Number

Estimated
Compressive

Strength
fN/mmz)##

Ground Floor

1

RC Column Horizontal('-r)

LKG I 35 34

2 Gents Toilet 36 36

3 Class IV B 3 2 29

4 Near Staircase 36 36

5

RC Slab
Vertically upwards

t1)

LKG 40 3 5

6 Gents Toilet 3 6 27

7 Class IV B 3 9 3 3

8 Near Staircase 47 36

First Floor

9

RC Column Horizontal(+)

x-B |  34 32

1 0 Near Staircase 3 6 36

1 L Sports Room 3 5 34

L2 Boys Toilet 3 2 29

1 3

RC Slab
Vertically upwards

(T)

X-B 40 3 5

L4 Near Staircase 38 3 1

1 5 Sports Room 4L 3 6

L6 Boys Toilet 40 3 5

DR SRI SHIVARATHRI RAJENDRA HOSTEL BUILDING, MARUTHI TEMPLE ROAD MYSORE'57()OO9
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BUILDPOINT CONSTRUCTIONS AND TECHNOLOGIES
(NABL ACREDITED TESTING LAB)

structural consultancyl Non-Destructive Testingl Remdial EngineeringA
TABLE. 1A

. REFERENCE QUALITY GRADING CHART FOR

ULTRASONIC PUTSE VELOCITY TEST

ii) For Concrete (>M25)

Pulse VelocitY (I(m/sec) Concrete Qualiry Grading

Below 3.75 Doubtful i

3.75-4.50 Good

Above 4.50 Excellent

Note: Concrete quality grading for different velocity criterion as reproduced

From Table-1 of IS: 516 (Part S/Sec 1J:2018 (Amendment N0.01-Novemberz019)

i) For Concrete (sMz5)

Pulse VelocitY (I(m/sec) Concrete QualitY Grading

Below 3.5 Doubtful

3.5-4,5

)

Good

Above 4.5 Excellent

DR SRI SHIVARATHRI RAJENDRA HOSTEL BUILDING, MARUTHI TEMPLE ROAD MYSORE'57()OO9
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BUILDPOINT CONSTRUCTIONS AND TECHNOLOGIES
(NABr ACREDTTED TESTTNG rAB)

Structural consultancyl Non-Destructive Testingl Remdial Engineering

DUCTION

authorities of "fss public school" building located at ISS TI campus, Mysore

to M/s Build point Constructions and Technologies to carry out Ultrasonic

Yelocity Test & Rebound hammer test on identified RC members of the building. In

to this, Ultrasonic pulse velocity test & Rebound hammer test were carried out
Hfied RC members of the building by us. This report summarizes the results of the

carried out.

o the Ultrasonic Pulse Velocity test & Rebound hamlner test conducted on identified

of "fsS Public school" building located at ISS TI campus, Mysore. It is inferred as

lanic Pulse Velocity Test

Pulse Velocity test was conducted on RC members at identified regions. The tests

oducted using "PUNDIT IIIB" (Portable Ultrasonic Non-destructive Digital

Tester) equipment from M/s. Proceq, Switzerland as per the guidelines in Indian

IS: 516 (Part -S/Sec t):20L8 (Amendment no.1 November Z0L9).

results of Ultrasonic pulse velocity test, the quality of concrete in th6 tested regions

falls under the category of "Good concrete" as per clause z.\z of IS: 516(part
Amendment-Novembe r 207!).

of the test are tabulated in Table-7 and corresponding reference quality grading

file-7A.

HammerTest

Hammer test was carried out on identified RC members to assess the surface

/ estimated strength of in-situ concrete. The test was conducted using Schmidt

Eammer from M/s. Proceq, Switzerland as per the guidelines in Indian Standard

/Sec4)-2020.

t results of rebound hammer test estimated compressive strength in the tested

-nC members is in the range of "27 N/mmz to 36 N/mmz". The results of the tests
in Table'2 and corresponding reference estimated strength chart in TabIe-2A.

rflRI RAJENDRAHOSTEL BUILDING, MARUTHI TTMPLE ROAD MYSORE.s7OOO9
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BUILDPOINT CONSTRUCTIONS AND TECHNOLOGIES
(NABL ACREDTTED TESTTNG LABI

Structural Consultancyl Non-Destructive Testingl Remdial Engineeringe
Note:

1. The test results issued relate only to the above items tested.
Z. Report shall not be reproduced except in full, without written approval of the lab.
3. Any corrections invalidate this report.

A
R&R
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BUILDPOINT CONSTRUCTIONS AND TECHNOLOGIES

( NABL ACREDITED TESTING LAB)

Structural Consultancyl Non-Destructive Testingl Remdial Engineering

**xxxEND oF REPORT****

TESTING PHOTOGRAPHS

Ultrasonic Pulse velocity test on RC BeamUltrasonic Pulse velocity test on RC Column

Rebound hammer Test on RC SlabRebound hammer Test on RC Column
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